
				  

Pulltarps Tower
with Pull out Tarp 513-0074 / 513-0076

With Tray 513-0068

607-0115
1404 N. Marshall Ave. El Cajon CA. 92020 

For technical support call us at (800) 368-3075
www.pulltarps.com

RH 08/15/13



22

20

21

Pulltarps Tower Installation Instructions

1. Use an overhead crane to position the tower 
assembly on the chassis.
Note: The base assembly (#20) can be separated 
from the stage 1 extension (#21), to reduce the 
weight if an overhead crane is not available. Slide 
the stage 1 extension (#21) upward out of the base 
assembly (#20)

Position the base assembly (#20) on top of the 
frame rails and at least 3” behind the cab. Ve-
hicles with tilt frames require a minimum of 6” 
clearance between the cab and the tilt frame.

Secure the base assembly in place. Generic 
“U” bolts, nuts, and washers are provided in the 
kit. Some fabrication may be required for your 
vehicle.

Reassemble base assembly (#20), stage 1 ex-
tension (#21). 

2. Install the hydraulic cylinder into the tower as-
sembly using the two 1” diameter bolts.(#7, #11) 

23

15

17

24

7

9

9

11

12

13

3. Attach the pump mount plate to the hydraulic 
power unit. 

2



4. Attach the hydraulic power unit assembly to the single 
stage base assembly by bolting the pump mount plate to 
the base assembly.

3



4

6. Attach the hoses to the pump unit and 
then the cylinder as pictured. The short 
(lower hose) connects to port “A”. The 
long (upper hose connects to port “B”.

7. Fill pump reservoir with Dextron ATF or 32 Grade 
Hydraulic oil(not supplied) to the base of the filler cap.



Mounting the housing

8. Bolt the tower housing brace, (#4) to the 
stage 1 extension using the 3/8” x 1” bolts, 
flat washer & 3/8” nyloc nuts.

Connecting the power and switch

10. Connect the red/black or orange/black 6 gauge wire 
and the 10 gauge red wire from the switch box to the 
solenoid terminal as shown.

9. Bolt tower housing to top of tower per the 
attached drawing using the 3/8” x 1” bolts, 
flat washers & 3/8” nyloc nuts.

5

11. Connect the Black 6 gauge wire to the ground 
terminal on the motor.



14. Connect  the white wire with the small loop con-
nector from the switch box to the solenoid as shown.

12. Connect the 3/8 loop on the 6 gauge Red/Black or 
Orange/Black to the positive (+) battery post.  

13. Connect large terminal end to the negative (-) battery 
post. See illustration.

15. Crimp one spade connector to each of the wires on 
the control valves as shown. Connect to the green and 
black wire from the switch box.

6



16. Attach wires to the tower base unit using the clamp 
and nut provided. See photo. 
Locate switch box in a convenient area near the tower.

Note: Make sure that all hoses and wires are secured 
and away from moving parts and pinch points. Use the 
clamps and wire ties provided.

17. Cycle the tower up and down completely a few 
times to purge all the air out of the system. 
Note: Make sure the fluid level in the pump reservoir 
does not go below half way when the towers is fully 
extended.

18. Weld the rope storage hooks to the side of the 
single stage assembly as shown. The pull rope will 
be wrapped around theses hooks and secured with 
the bungee that is attached when it is not in use.

Hooks

7



Step 20.	R
ope Storage H

ook
	

Installation
	

M
ount the rope as low

 as
	

possible. The rope should
	

com
e straight dow

n and w
rap 

	
around the center hook and

	
then coil off to the side 

	
(Fig.21).W

hen tarp is not in 
	

use, space the hooks far 	
	

enough apart to store the full 	
	

length of rope (Fig.22).
N

ote: 	
Tarp m

ust be retracted w
hen 	

             dum
ping.

Fig. 21

8

Step 19. Install Tarp
	

Before you install your tarp on the roller, m
ake sure the roller has NO

 spring tension. Slide the front end of tarp (with beaded rod) into the slot of the                                      	
	

roller from
 the opposite side of the locking bolt.

	
If needed, lubricate the edge of the tarp w

ith soapy w
ater so it w

ill slide into the roller slot easy. A
fter the tarp is in place, m

ake sure that it is centered
	

on the roller w
ith an equal am

ount of space on each end, and that the bead tubing is also equally spaced. S
ecure tarp and pullrod to tailgate w

ith the
	

pullrope. A
dd 50 turns to the R

atchet R
oller A

ssem
bly using a 3/4” w

rench. R
elease pullrope from

 tailgate and cycle the tarp 2 or 3 tim
es. This 

	
w

ill ensure the tarp rolling up straight. If the tarp rolls up consistently off to one side or the other, you can offset the tarp to the opposite side on the 
	

roller to start w
ith, this w

ay the tarp w
ill roll up as centered as possible. If you have side flaps or tie dow

ns proceed to page 9 or 10.

SPR
IN

G
 TEN

SIO
N

To Increase Tension
		


1.	P

ull Tarp out as far as possible and tie off at tailgate.
		


2.	R

em
ove R

atchet Lock. Turn ratchet nut clockw
ise 5 turns at a tim

e.
		


3.	Test operation and repeat steps 1 through 3 if necessary.

		


4.	R
einstall the R

atchet Lock

To D
ecrease Tension

		


1.	R
em

ove R
atchet Lock. P

lace box and w
rench on ratchet nut. Turn 	

			



ratchet nut slightly to the right and don’t let go

		


2.	Insert screw
driver to disengage lever. H

old w
rench w

ith both hands
            slow

ly unw
ind spring pressure.

		


3.	W
hen desired tension is achieved rem

ove screw
 driver allow

ing 
            release lever to reengage ratchet gear.



Fig. 23

C
O

R
R

E
C

T
IN

C
O

R
R

E
C

T

P
arts: 	

Tie D
ow

n H
ooks (S

teel or A
lum

.)

	
P

ull D
ow

n H
ook

The Location O
f The Tie D

ow
n H

ooks Is C
ritical !

Flip the braided rope over the corner so that the flaps and tie dow
n ropes hang over 

each side of the box. The num
ber of tie dow

n hooks vary depending on the length of 
your tarp. O

ne pull dow
n hook is included w

ith your P
ulltarp system

. If needed. U
se 

the hook to pull the braided rope and flap over the side of the box.

The tie dow
n hooks m

ust be positioned so that:

a. 	The tie dow
n rope can be reached from

 the ground.
b. 	The bungee cord has to be stretched to reach the last hook (see step 9).
c.	

The rope has no slack.
d. 	The tie dow

n hooks are level w
ith one another.

To ensure proper hook placem
ent, first duct tape the rope to the box in place 

of the tie dow
n hooks. Start w

ith hook closest to the cab.

1. 	P
osition the first hook 6” (15.24cm

) dow
n and 12” (30.48cm

)  
	

forw
ard (tow

ard the cab) from
 the first grom

m
et (Fig.23).

2. 	P
osition 2nd hook straight dow

n from
 1st  

	
grom

m
et. This hook should be reached from

 ground (Fig.24).
3. 	P

lace m
iddle hooks equal distances from

  
	

grom
m

et (Fig.25). These hooks should be placed at the sam
e height  

	
as the second hook.

4. 	P
osition last hook (closest to the tailgate) below

 the last grom
m

et  
	

at the sam
e height as the others (Fig.26).

5.   W
eld hooks in place. 

Step 21.	O
ptional Flap Tarp, R

ope and H
ook Installation

9

Fig. 24

Fig. 25

Fig. 26



Step 22. B
ungee C

ord Installation
A

fter side hooks are installed, the tie dow
n rope m

ust be 
installed and cut to proper length. It is im

portant to get all 
of the slack out of the rope to prevent blow

ing and rub-
bing of flaps in w

indy conditions.
Parts:  

2 B
ungee C

ords,
 2 O

val C
om

pression sleeves,

1 S
nap C

lip

C
onnect B

ungee C
ord to R

ope

1. 	Thread braided rope through O
val 

	
C

om
pression S

leeve.

2. 	Feed rope through the eye of the 
	

bungee cord.

3. 	Thread the rope back through the oval 
	

com
pression sleeve. A

djust for proper length. 	
	

C
rim

p com
pression sleeve. 

Tarps w
ith Tie D

ow
ns

To tighten, pull loose end of rope through the O
val 

C
om

pression S
leeve (Fig.27). S

tretch the bungee cord 
m

aking sure all slack is taken out of the rope, crim
p com

-
pression sleeve (Fig.28).

Fig.27
Fig.28

Tarps w
ith Side Flaps

To tighten, pull loose end of rope through the O
val C

om
pression S

leeve 
(Fig.29). S

tretch the bungee cord m
aking sure all  slack is taken out of 

the rope, crim
p com

pression sleeve (Fig.30).  
N

ote: C
heck for proper placem

ent of rope through the last tw
o hooks.

Fig.29
Fig.30

Snap C
lip installation

Flip the rope back on top of the tarp, m
aking sure to hold the bungee at all tim

es. 
The first snap clip is factory installed 5’-6” from

 the pullrod. O
pen the clip and 

enclose the rope. W
eave the second clip through the m

ain pullrope w
here the ends 

of the bungee cords m
eet the m

ain pullrope. M
ake sure the rope is taught w

hen 
clipped. N

O
TE

: First snap clip should not be used on long w
heel base belly dum

ps.

Excess R
ope

Y
ou m

ay need extra rope to keep the side flap system
 ground 

operated. If your application requires extra rope, the slack needs to 
be taken up by attaching the end of the bungee cord to an alternate 
hook. (pictured below

)

2nd S
nap C

lip

Tailgate

1st S
nap C

lip

Top V
iew

1.2.3.

10



23. Weld a pair of rope storage hooks to the rear of the tilt frame. One hook should be in the center 
and one off to one side. The pull rope will be wrapped around these hooks for storage and secured 
with the bungee that is attached when the tarp is pulled out.

Hooks

11



ITEM NO.
PART NUMBER

DESCRIPTION
QTY.

1
501-0647

SYSTEM END PLATE RATCHET ASSEMBLY
1

2
501-0801

SYSTEM END PLATE STUD 2.4"
1

3
501-1369

102" ROLLER ASSY. FOR PULLTARP SYS
1

4
503-3118

5/16-18 x 5/8" CARRIAGE BOLT
16

5
503-3704

3/8"-16 X 1" HHD BOLT
4

6
504-3102

5/16-18 JAM NYLOC NUT
16

7
504-3702

NUT, 3/8-16 HEX NUT NYLOC ZINC PLT
4

8
505-2502

1/4" USS W
ASHER 5/16" HOLE

16
9

505-3702
W

ASHER 3/8" SAE FLAT ZINC
4

10
505-5001

1/2" AN FLAT W
ASHER

1
11

505-5002
Nylon W

asher .51 ID x 1.25 OD x .063 thick
2

12
506-9905

10-32 X 1/2" PHILLIPS PAN HEAD SCREW
4

13
513-0061

TOW
ER HOUSING 102"

1
14

513-0062
TOW

ER HOUSING END PLATE
1

15
513-0064

TOW
ER HOUSING BRACE 30"

1
16

513-0072
TOW

ER ELECT END PLATE
1

B
C

7

9

5

11

8
6

4

1
16

12

14

68

4

6

11

2

A
15

13

3

513-0073 Tow
er  H

ousing

12



513-0074 Tow
er A

ssem
bly

13

N
ote: For 24V

 application O
nly

513-0076 	
Item

 #7   uses Part# 501-2314
	

     	
Item

 #13 uses Part# 514-9997

13

5

3

2
4

6 121110

9

8

7

1 14

  ITEM NO.
PART NUMBER

DESCRIPTION
QTY.

1
501-0419

PULL ROD 105" W
/HARDW

ARE
1

2
501-0621

 STEEL ROPE HOOK KIT
1

3
501-0662

TOW
ER HOUSING HARDW

ARE KIT
1

4
501-0663

PUMP HARDW
ARE KIT

1

5
501-0664

U BOLT / CYLINDER HARDW
ARE KIT

1

6
501-0665

SW
ITCH BOX HARDW

ARE BAG
1

7
501-2312

SINGLE VALVE POW
ER PACK

1
8

501-2311
2" BORE X 48" LONG HYDRAULIC CYLINDER

1

9
513-0015

SINGLE STAGE BASE ASSY
1

10
513-0016

STAGE 1 EXTENSION 
1

11
513-0064

TOW
ER HOUSING BRACE 30"

1

12
513-0073

102" TOW
ER PULLTARPS HOUSING

1

13
514-9988

TOW
ER SW

ITCH BOX
1

14
517-1009

PULL ROPE 50'
1


